MERCURY [25, 25 SEA PRO, SUPER 15 (2 CYL.])
Serial Mbr Range: 0G044027 THRU 0G7E0239 [LSA)

SIDE SHIFT AND TILLER SHIFT ONLY

7 Io Loctits 271 (22-800820)

5 D= Locite PET Pipe Sealant (92-805822)
[ =To Loctite Master Gasket (92-12564-2)
L& In 24 With Tetlon (92-825407412)

ZJ1R4R

¥ Cylinder Block and Covers

| A

Ref |Clazs|Part Description Qt Comment Foolnote &

1

2 16 216134 5| S5TUD, [ME « 32 1

3 22 15133 FITTING [45 Degree) 2 3

4 16 216194 4| STUD, [ME x 50) [COMMERCIAL |1

5 17 95171] PIN, Dowel 1 3

5 10 40001209 SCREW, [M10= 60) 5 3

7 16 216134 5| S5TUD, [ME « 32 1

g 16 42917 3| STUD 2 3

9 10 40019117 |SCREW, M5 » 38) 1

10 11 40021 1|MUT, (M5] 1

11 27 41417 2|GASKET 1 7.3

12 14112 |REED BLOCK 1 3

13 27 41418 1| GASKET 1 7.3

14 414204 3| PLATE, Carb Adaptor 1 3

13 21 14912 4| CHECK VaLvE 2 3

16 10 40011108| SCREW, (M5 » 20) 3 3

17 32 93130722| TUBING, [20.00 Feet Bulk] [Cut to | 2 3

18 25 2822370/ 0-RING 2 7.3

19 14408 | COVER 2

20 10 40011107 | SCREW, (M5 » 1E) 4 3

21 823563 BALL, Threaded 1

22 10 40011107 | SCREW, (M5 » 1E] 3 3

23 14406 | COVER 2 3

24 25 86391 |0-RING 2 73

25 27 86389 5| GASKET 1 7.3

26 M55 /MNOT S0LD SEFARATE, Cower Ca:|1

27 1028 82824 1|COVER ASSEMBLY 1 3

28 22 39072 PLUG [BRASS) 1

23 10 40003 31 |SCREW, [ME = 30) 5 3

a0 22 94848 FITTIMNG 1

Kl 32 830756103\ HOSE., [57.00 Inches Bulk] [Cut to i1

32 22 99664 |ELB 0w 1 3

33 10 40003 33| SCREW, [ME = 40] 2 3

M 14317 1|COVER 1 3

5 27 14318 3|GASKET 1 7.3

36 27 B2386| GASKET 1 7

a7 14586 THERMOSTAT 1

] M55 /MNOT S0LD SEFPARATE, Plug-Seric| 1

9 25 822370/ 0-RING 2 7.3

L] 14407 | COVER 2 3
kil

Ed

(] =¥ Tu T\ |

STDAD




